INSTALLATION INSTRUCTION
E-ROLLER

Aflamsinga
E-ROLLER

® @

Ford Engineering part number: AMN1WJ26501A34AA
Weight: 66 Kg.

Installation time (Approximate) : 1.5 Hrs.

Minimum installers recommended: 3

Model name: Low Cost Motorised Roller Shutter for P703

FORD RANGER 2022 mp»

Rev.05 103000001593 17-08-2023 1/22




COMPONENTS PARTS

FRONT CLAMP x 2 Pcs.

REAR CLAMP x 2 Pcs.

D

M8x1.25x30 mm. x 2 Pcs.

WASHER M8 x 6 Pcs.

SPRING WASHER M8 x 6 Pcs.

SPRING WASHER M6 x 22 Pcs.

D
E|
1

(=)

NYLON NUT M6 x 4 Pcs.

HEX FLANGE
M6x1.0x15 mm. x 16 Pcs.

Y-SOCKET RKE x 1 Pcs.

CAP COVER HOUSING x 6 Pcs.

WIRE HARNESS RKE. x 1 Set.

]
T

CABLE TIE x8 Pcs.

RUBBER TUBE x 4 Pcs.

R

TORX HEAD SCREWS
M6x1.0 mm.L16 mm x 6 Pcs.

X]

M8x1.25x50 mm. x 4 Pcs.

T-SLOT _Al_M6 x6 Pcs.
(For additional part)

EMBLEM x 1 Pcs.

Rev.05

103000001593

17-08-2023 2/22




Installation Tools

No. 10,12,13

Rev.05 103000001593 17-08-2023 3/22




S

NS

WIRING BATTERY (POINT 1) TO E-ROLLER LID (POINT 2) BY WIRE HARNESS BATTERY RKE

sagnetanuumnes (3a71) lUalsaiaes an Msaauunines

]

=

CONNECTION OF Y-SOCKETSIGNAL WIRING FORM CENTRAL LOCK (POINT 3) TO E-ROLLER LID

UNIT (POINT 4)

msidiansiaszinqaanndaunane(@aia) ludslsaiaas an (30714) saaanslW Y-Socket

Rev.05

103000001593

17-08-2023

4/22




‘\\ <

i '
Black Wire g

dnadan ® Red Wire
aefuns A -
WIRE HARNESS BATTERY WIRING V-SOCKET WIRING
Asregns luumnes nssegneln Y-Socket

DIAGRAM WIRING FORD (P703)

BATTERY

-

Central lock

&
«L

s EEEEEEEEEEEEEEEEEEEEEEEEE e

Push switch

..............................................

E-roller lid to follow to the main chassis wiring harness

Zip ties to be used very 300 mm. to secure the E-roller lid harness to the chassis wiring harness.
E-roller lid harness to route over the spare wheel and fuel tank

Tsa1005 an azlinisradnainulaseaasssnes

Idanafananadin faanevidiulassessneusiyne dezuos 300 wu.

v v ¥ Vo o ‘g LA v &
ﬂ']i‘ﬁ"rﬂf;l@'\f;lbl,w azFasiae livinsandsindulayaasnaus

Rev.05 103000001593 17-08-2023 5/22




Black Wire

- &
o il
dnednn @

| —

Red Wire

anedumns

._— Factory Nut
Hdemin anTeen

/

O %8 (Main Wire)

Every 300 mm.

NN 300 NN

Rev.05

103000001593

17-08-2023

6/22




TIPS:
Use rope to bind with the wire and pull it throngh the truck box
cavity to simplify the process

dauuzin:

daesdanainnszuzandutedlinsruzadluliiassn damendhiuaeIikiwlfiessn
uavAsdendaIndnauunsyuzen

Black Wire

ge@n g
@ Red Wire
AR

Apply nut to lock ring connector and battery electrode
with Torque 10Nm+/- 1.5Nm

dutlendan Ring Connector Mniudauumines nalfAmasai 10 Nm. £1.5 Nm.

Rev.05 103000001593 17-08-2023 7/22




The parts and the F-kit
from the Packaging.
HAUAIFN] BBNNIRINNADY

n Assemble side panel LH&RH (item (3 &@)) with item (D,2),(6))
dsznaulpsesinudn (%uzhu@ &@) ieiah] (%umu@,@, @ )

N Lﬂi‘tdﬁhmuw T i w.J\
=1
5 f <= <=
T30
4.8+-0.5N.m Assembly
OIOOR—
Assembly
- l ®
—
T 1ELF*MFERHM \ L —
<= | oo
Torque Should be Checked Every 5000 km
ArsimAmasann 9 5000 nal.
[w] [G] [H]
~ % <
o T30
48+-05N.m M6x1.0 L16X 6 M6Xx 6 M6X 6
Rev.05 103000001593 17-08-2023 8/22




m For both RH and LH Remove tie down hook as shown and carefully store it in the glove compartment.
Yy N S « — | .
fasuineLazaan nansuda ( Tie down hook) aanuazifivliludaasueeslusn adneszds

HOLE DIMENSION OF WATER DRAIN

sunauazauIngseuneiin
*** Incase : with FORD Liner , If not install please skip next step
dd‘ :I/ o . v 1l vy :// d‘l
nEARafy Ford Liner 80 uR i dunenil

*k%k

420
420

Rev.05 103000001593 17-08-2023

9/22




*k*k

*** Incase : with Aeroklas Liner, if not install please skip next Step

o
o [

TunsAliNnARAINL Aeroklas Liner anluNlvdnndunaudl

“ﬁ 392 392 ﬁ’

\

¢
?%1. = =)

12

1434

717 7

200

[ ———

5

J=) =

@26 mm (1.1/32")

Rev.05 103000001593 17-08-2023 10/22




11

CLEAN THE SURFACE BEFORE IySTALLING
YNANNAZRIANAUNITANAT

FOR NON-WILDTRAK VERSION

[ CONNECT THE WIRE HARNESS BEFORE ASSEMBLE m ON PAGE 14.

wanaamulWnauriinshinainde m Tuntn 14

|

[TEST OPEN-CLOSE 5 CYCLE BEFORE ASSEMBLE m ON PAGE 14.]

nagaunsia-da $1mau 5 a5 neuriin1sinnaiazte m Wi 14

FRONT CLAMP LH

DETAIL B
MIDDLE CLAMP LH

DETAIL C
REAR CLAMP LH

Al X a3 7]
/\ % -
T30 @
®4.s +-0.5N.m X2 M8X15(245 xL.50 M8 x 4 M8 x4
DETAIL A

o

ll

iz
” k¥

( Goemas)

~

@ T30

48+-05Nm x2

M6x1.0xL15
x 16

REAR CLAMP RH

Rev.05

103000001593

17-08-2023

11/22




12

FOR WILDTRAK VERSION

CLEAN THE SURFACE BEFORE Il!STALLING
YANNAZAIANAUNITANAT

CONNECT THE WIRE HARNESS BEFORE AssembLE [J| o pace 14.

BandeaslWnauiinsaadsinge m Tuwin 14

|

[

TEST OPEN-CLOSE 5 CYCLE BEFORE ASSEMBLE m ON PAGE 14.

nagaunsia-la 1w 5 A39 ﬁauﬁwmsamﬁaﬁ‘aﬂa Wi 14

|

4.8 +/- 0.5 N.m

M8x1.25 xL50|
2 x4

-
| DETAIL A
FRONT CLAMP LH FRONT CLAMP RH
DETAIL B
MIDDLE CLAMP LH MIDDLE CLAMP RH
DETAIL C
REAR CLAMP LH REAR CLAMP RH
g < l N
DETAIL B A DETAIL C
M6x1.0xL15
x 16
Rev.05 103000001593 17-08-2023 12/22




MOVE STORMTRAK BAR TO BACK.
Mmsiden STORMTRACK lddsdunasga

CUT THE FRONT RUBBER FOR SIDE PANEL LH/RH
AALWAUAEIT NI Stromtrak NaThp/2

FOR STORMTRAK VERSION

CONNECT THE WIRE HARNESS BEFORE ASSEMBLE m ON PAGE 14.
4 4 e A o o
i wandamalinauiimstnasinge m Tumin 14

nagaun13ila-la $1u7u 5 A% newrinanasiIte m w1 14

[TEST OPEN-CLOSE 5 CYCLE BEFORE ASSEMBLE m ON PAGE 14.]

Al [X] [E] [F]
AN e @
T30 9
®4.8+/-0.5N.m X2 M8X1k245 xL50 M8 x 4 M8 x4
ASSEMBLE CLAMP SETS AT THE LOCATION SHOWN BELOW
a & . I3 ° '\ A
FAGNTALNULUANATNALUUINLLA A
DETAIL A

DETAIL B

FRONT CLAMP LH

MIDDLE CLAMP LH

DETAILC

r REAR CLAMP LH

]

M6x1.0xL15
x 16

MIDDLE CLAMP RH

REAR CLAMP RH

Rev.05

103000001593

17-08-2023

13/22




For both RH and LH, Insert T-slots at the cavity shown below
dsusmutiauazsuaan ild T-slots ANFasLan

m Slide T-slots to middle clamps and rear clamps position and fix then with socket screw M6 and nylon nut M6
1A9U T-slots WNLBMALNWIMANATINaWHazdsuasaziiniu Socket screw M6 way Nylon nut M6

M6.0x4 M6 x4| M6x1.0 x4

At Front clamps position for both LH & RH, fix the inner E-roller lid housing to Front brackets with
Torx screw M8x.125x30 mm. 3
7 13 gawsumdnsdnumi Wanulweddsaiaes an Auluibukumén Aasasaumin fag Torx screw M8x1.25x30 mm.

D] E] F]
IS M .

T 30
® M8x;l(.%5xL30 MEX 2 M8 X2

4.8+/-0.5N.m

Rev.05 103000001593 17-08-2023 14/22




W WAl Drill holes for water drain and connect with

zgduiusiaviasyunain

For Aeroklas bedliner

LH/RH

For FORD OEM bedliner

For Aeroklas bedliner

LH/RH

For FORD OEM bedliner

Rev.05

103000001593

17-08-2023




DIMENSION FOR CLAMP SETTING
FundsdusLAnAIgALLWWAN

DIMENSION FOR CHECK SIDE PANEL SETTING
Wiaszazdnsunisiseznaulasennudng
DIMENSION REFER = 1344 T12 mm. DIMENSION REFEB =1972 +3 mm.
528zA272 1 = 1344 *2 mm. szeizATati = 19723 mm.

T
8

INNER /

Dimension check for main end slat setting
inszazdusunsinaslasamuing

Not exceed 7.5 mm.
1adlsiAu 7.5 mm.

® T4, 05Nm sv
F PR F
O 3mm Ng
48+-05N.m

Rev.05 103000001593 17-08-2023 16/22




®T15

LH/RH

v
FRONT RUBBER

OUTER RUBBER SEAL

Fill silicone for waterproofing.

ged3alaudusunuin

Rev.05

103000001593

17-08-2023

17/22




Apply AEROKLAS logo on the end slat

Anlali AEROKLAS L1a8ua19ie)

18/22

17-08-2023

***Can Press Repeatedly to Stop.

annsanatuNangnlea

103000001593

Rev.05




Water-proof feature improvement Recommendation

Please be aware that the roller shutter is not capable for having complete waterproof function after the roller
shutter is installed on the vehicle. Therefore, the below instruction is recommended.

danuzirdinsunsinnyszansninlunisnuun

v
o e o

Tsndnladn Teawaes damesiuiilaianunsniuwiild 100% nasAnsauusnaufiadadu Aaiu WeavinmudedjiRdnain

For Non Wildtrak version

For both LH and Rh, apply neutral cure silicone along the gap area as shown.

#11u5u Non Wildtrak

f973 1A 1AM NT AT AADALUI AN ALAAIAIBANITIADITN

Detail A

Rev.05 103000001593 17-08-2023 19/22




For Wildtrak version
(Neutral Cure silicone)
Apply non-acid silicone along the stich line on the styling bar as shown
11U Wildtrak

f9talaulan1nsaasianes Styling bar Aggy

Back view Back view

Rev.05

103000001593 17-08-2023

20/22




Operation manual:

1.
2.

>

A
u
1,
2

3.

Push unlock button on the remote 2 times to enable the E-Roller shutter operation

The roller shutter is able to be operated (open and close) within 60 second . Beyond 60 seconds,

the roller shutter will be not be able to re operated using electric power will be cut off.

During the sleep mode, the user requires to press unlock button to re-enable the roller shutter operation.
In case that E-Roller shutter stop working due to car’s auto lock system. User needs to lock then unlock the car
by the car key first, so the E-Roller Shutter will be re-enabled.

danigldau :

ﬂmﬂuﬂamﬂs@ﬂﬁ?‘iwmmﬁz pfs iladansldonilraiaes an

Tsaiaes an a1mn9n Dadald naluszazinan 60 Juil d1iae 60 Juniilduds Tsawnes an azdnglunanganisld

474U (sleep Mode) waz Roller lid azlianunsalfaruls Lﬁmmﬂ@:gﬂﬁmiﬂ

Tuszmiwlnuanganisldan fldmazdenatulanfenizlunsosusiieldaulsamasanlianass

~a sa o v o ] o | 2 a & Aquy sa qu v
4. n3din Tsampsaangamsinau 1nszuvee Idaenvesdiin Innaludondisouazijuandondnass el lsamesan ldaula

[ Warning Point For Installation )

Manual-Electric mode conversion instruction

1. Remove the 2 pcs screws and fixing plate
in following picture with T30

2. Remove the 2 pcs screws and fixing plate
in following picture with T30

2.1 Rotate counterclockwise until the rotation axis
is in parallel with the black bracket, then the gear
device shell be separated, thus switching to manual
mode to manually open/close the Roller lid

2.2 Rotate black clockwise until the rotation axis can’t
turn, then use remote controller to close the Roller lid
During closing process, rotate clockwise again until
the rotation axis is in parallel with the black bracket,
then install back the fixing plate. Thur switching to
normal electric mode.

magautlasuszuialnunlniuazivan v

1. fuang7datuudumaniasiceaniia 2 Tusaalszua T30

2. Mlapasdunsesaensegadonnsanans

2.1 myuvaudnunAin Wunumsueuuiususiumandsaundnazaae
o . s e . A sd oy awa o o -
Weaaeuds nunadgaiedddgnuanainii aaniuazidng mundninasdedldiednalsawmesdn

= , , , : \ =
2.2 wyumEdnwAnIaundunungua liamnsouuliie aniuldslum visedulunistnlsainesan
e cm % o s o 2 B

luszndrannsaliuumnuiduuninsdnasauunuuyuanuiuidumdngan aantiutssneuuduman

y .
Ansanaudnan wazazaunanldluluun linle

- Torque Should be Checked Every 5000 km.

ﬂ./

~
.m-.“
= il IS ’

Rev.05 103000001593 17-08-2023 21/22




**ADDITIONAL INSTRUCTIONS**
“* AL N UL AN

SILICONE SPRAY

USE A SILICONE SPRAY INTO SIDE PANEL LH/RH ON THE RUNWAY OF SLAT FOR LUBRI

lialaudilssanaaunsaly Side panel ausuuasauivatqelunisile-ta Bty

CANT.

Rev.05 103000001593 17-08-2023

22/22




